E:-T'N | Powerware

Powerware® BladeUPS"® Bar
Installation Guide



Special Symbols

The following are examples of symbols used on the UPS or accessories to alert you to important
information:

RISK OF ELECTRIC SHOCK - Observe the warning associated with the risk of
electric shock symbol.

CAUTION: REFER TO OPERATOR'S MANUAL - Refer to your operator's manual for
additional information, such as important operating and maintenance
instructions.

This symbol indicates that you should not discard the UPS or the UPS batteries
in the trash. This product contains sealed, lead-acid batteries and must be
disposed of properly. For more information, contact your local recycling/reuse or
hazardous waste center.

This symbol indicates that you should not discard waste electrical or electronic
equipment (WEEE) in the trash. For proper disposal, contact your local
recycling/reuse or hazardous waste center.

Eaton, Powerware, and BladeUPS are registered trademarks of Eaton Corporation or its subsidiaries and affiliates.
Pozidriv is a registered trademark of Phillips Screw Company. All other trademarks are properties of their respective
companies.

©Copyright 2008 Eaton Corporation, Raleigh, NC, USA. All rights reserved. No part of this document may be
reproduced in any way without the express written approval of Eaton Corporation.



Table of Contents

T Introduction . ....... ... .. i it ittt e
Safety Warnings

2 Installation . ...ttt e e et et e

Inspecting the Equipment
SBIUD .« .
Tools Required . . . ..o
Checking the Package Contents
Installation

~N o oo TN

3 Specifications ........... ... i e e e 17

4 Serviceand SUpport ......... ... i et 19

EATON Powerware® BladeUPS® Bar Installation Guide ¢ 164201723 Rev P01 i



TABLE OF CONTENTS

i EATON Powerware® BladeUPS® Bar Installation Guide ¢ 164201723 Rev P01



Chapter 1

Introduction

Up to six of Eaton’s Powerwaree BladeUPSe uninterruptible power
systems (UPSs) can be installed in an industry standard rack outfitted
with a BladeUPS Bar 60 for interconnecting the cabinets’ wiring.

Figure 1 shows an installed BladeUPS Bar 60. The wireway fits into the
bottom 6U of standard rack space.

A

BladeUPS Bar 60

T

T
oW T

¥
Lf

.-|-,_7. »
A ——

T

7 7/ I x M|
<4 Am—_— 4§
e )

yr

)

1

e —
—
-

s
» —_—— -

Wireway
Front Covers

Figure 1. BladeUPS Bar 60 Installed in Rack

EATON Powerware® BladeUPS® Bar Installation Guide ¢ 164201723 Rev P01



INTRODUCTION

Safety Warnings

IMPORTANT SAFETY INSTRUCTIONS
SAVE THESE INSTRUCTIONS

This manual contains important instructions that you should follow during installation and
maintenance of the BladeUPS Bar 60. Please read all instructions before operating the
equipment and save this manual for future reference.

VIGTIGE SIKKERHEDSANVISNINGER
GEM DISSE ANVISNINGER

Denne manual indeholder vigtige instruktioner, som skal fglges under installation og
betjening af BladeUPS Bar 60-enheden. Laes venligst alle instruktioner inden betjening af
udstyret og gem denne manual mhp. fremtidige opslag.

BELANGRIJKE VEILIGHEIDSINSTRUCTIES
BEWAAR DEZE INSTRUCTIES

Deze handleiding bevat belangrijke instructies die u dient te volgen tijdens de installatie en
het gebruik van BladeUPS Bar 60. Lees alle instructies voordat u de apparatuur in bedrijf
neemt en bewaar deze handleiding als naslagwerk.

TARKEITA TURVAOHJEITA - SUOMI
SAILYTA NAMA OHJEET

Tama kayttoohje siséltad tarkeitd ohjeita, joita on noudatettava BladeUPS Bar 60-yksikon
asennuksen ja kaytén yhteydessa. Lue kaikki ohjeet ennen laitteiston kayttod ja sdilyta ohje
mydhempaa tarvetta varten.

CONSIGNES DE SECURITE IMPORTANTES
CONSERVER CES INSTRUCTIONS

Ce manuel contient des instructions importantes que vous étes invité a suivre lors de toute
procédure d'installation et de fonctionnement de la BladeUPS Bar 60. Veuillez consulter
entierement ces instructions avant de faire fonctionner I'équipement et conserver ce manuel
afin de pouvoir vous y reporter ultérieurement.

2 EATON Powerware® BladeUPS® Bar Installation Guide ¢ 164201723 Rev P01



INTRODUCTION

WICHTIGE SICHERHEITSANWEISUNGEN
AUFBEWAREN

Dieses Handbuch enthalt wichtige Hinweise, welche Sie bei der Installation und Wartung
des BladeUPS Bar 60 beachten sollten. Bitte lesen Sie alle Anweisungen des Handbuches
bevor sie mit dem Geréat arbeiten. Bewaren Sie das Handbuch zum Nachlesen auf.

IMPORTANTI ISTRUZIONI DI SICUREZZA
CONSERVARE QUESTE ISTRUZIONI

Il presente manuale contiene importanti istruzioni da seguire durante l'installazione e il
funzionamento di BladeUPS Bar 60. Leggere integralmente le istruzioni prima di utilizzare
|'apparecchiatura e conservare il presente manuale per futuro riferimento.

VIKTIGE SIKKERHETSINSTRUKSJONER
GJEM DISSE INSTRUKSJONENE

Denne handboken inneholder viktige instruksjoner som du bgr overholde ved montering og
bruk av BladeUPS Bar 60. Les alle instruksjoner far utstyret tas i bruk, og gjem handboken til
fremtidig referanse.

INSTRUCOES DE SEGURANCA IMPORTANTES
GUARDE ESTAS INSTRUCOES

Este manual contém instrugdes importantes que devem ser seguidas durante a instalagdo e
operacao da BladeUPS Bar 60. Leia todas as instrugdes antes de operar 0 equipamento e
guarde este manual para consulta-lo futuramente.

BAXXHbIE YKA3SAHUA NO MEPAM BE3OIMNMACHOCTH
COXPAHUTE 3TU YKA3SAHUA

B maHHOM PyKOBOJCTBE COJIep>KaTCsI BaKHbIE MHCTPYKITUH TI0 YCTaHOBKE U
00C/Iy>KUBaHHIO BHEIIIHETO GaTapeifHOro MOJY/ISI WIH YCTPOICTBA paclipe/ie/leHus
anexkrpornuTanus. Ilepen paboroit ¢ 060pyOBaHHEM MTPOYTHTE BCE HHCTPYKIHMH.
CoxpaHHuTe JaHHOE PYKOBOJICTBO /IS JA/JIbHEHIIIET0 HCII0/Ib30BaHUSA.

EATON Powerware® BladeUPS® Bar Installation Guide ¢ 164201723 Rev P01 3



INTRODUCTION

INSTRUCCIONES DE SEGURIDAD IMPORTANTES
GUARDE ESTAS INSTRUCCIONES

Este manual contiene instrucciones importantes que debe seguir durante la instalacién y el
funcionamiento del BladeUPS Bar 60. Por favor, lea todas las instrucciones antes de poner
en funcionamiento el equipo y guarde este manual para referencia en el futuro.

VIKTIGA SAKERHETSFORESKRIFTER
SPARA DESSA FORESKRIFTER

Den hér anvisningen innehéller viktiga instruktioner som du ska félja under installation och
anvandning av BladeUPS Bar 60. Lés alla instruktioner innan du anvander utrustningen och
spara den har anvisningen for framtida referens.

4 EATON Powerware® BladeUPS® Bar Installation Guide ¢ 164201723 Rev P01



Chapter 2

Installation

This section explains:

e Equipment inspection
e BladeUPS Bar 60 setup and installation

Inspecting the Equipment

Setup

If any equipment has been damaged during shipment, keep the shipping
cartons and packing materials for the carrier or place of purchase and file
a claim for shipping damage. If you discover damage after acceptance,
file a claim for concealed damage.

To file a claim for shipping damage or concealed damage: 1) File with
the carrier within 15 days of receipt of the equipment; 2) Send a copy of
the damage claim within 15 days to your service representative.

NOTE Check the battery recharge date on the shipping carton label. If the date has expired
and the batteries were never recharged, do not use the UPS. Contact your service
representative.

The BladeUPS Bar 60 comes with all hardware required for installation in
a standard EIA or JIS rack with square and round mounting holes.

Tools Required

To assemble the components, the following tools may be needed:

e Torque wrench with the following attachments:

- Hex socket size 10 mm for M6 hex bolt

- Hex socket size 8 mm for M5 hex bolt
* Torque driver with a Pozidrive #2 for Pozidriv M4 screw
e |large screwdriver or crowbar for lifting the bar in place

e Pliers for installing cage nuts

EATON Powerware® BladeUPS® Bar Installation Guide ¢ 164201723 Rev P01 5



INSTALLATION

Checking the Package Contents

Verify that the following items are included:

¢ BladeUPS Bar 60

A six-socket bar with (1) attached terminal block assembly,
(1) attached base bracket, and (3) attached mounting brackets

e Wireway main housing with (2) attached side brackets, (1) attached
terminal block housing, and (1) attached wireway access cover

e Front cover mounting panel
* (2) front covers
e Ferrite assembly with 38 cm (15") tie wrap
* This user's guide
e Packaged hardware items:
- (14) M6 x 12 hex bolts, plus (1) extra
- (4) M5x 16 hex bolts
- (6) M6 x 12 pan-head screws, plus (1) extra
- (16) M4 x 8 pan-head screws
- (6) M6 split lock washers, plus (1) extra
- (4) M5 cage nuts
- (3) M6 hex nuts, plus (1) extra

6 EATON Powerware® BladeUPS® Bar Installation Guide ¢ 164201723 Rev P01



INSTALLATION

Installation
To install the BladeUPS Bar 60:

1. Remove the access cover and terminal block housing from the
wireway housing (see Figure 2). Retain the wireway terminal block
housing, wireway access cover, and screws. Leave the two side
brackets installed on the wireway housing (see side bracket
locations in Figure 3).

2. \Verify that the side brackets are in the most closed position and
that the adjustment screws are tightened to prevent the side
brackets from moving.

If the side brackets are loose, they can move during wireway placement and cause injury.

Wireway
Housing

Wireway
Terminal Block
Housing

M6 X 12 Hex Bolts

(2 places)

N

Wireway Access Cover

M4 X 8 Pan-Head Screws
(14 places)

Figure 2. Wireway Disassembly

3. Place the wireway housing into the bottom of the rack so that the
adjustable side brackets are at the front of the rack (see Figure 3).

EATON Powerware® BladeUPS® Bar Installation Guide ¢ 164201723 Rev P01 7



INSTALLATION

Rear of Rack

Side Bracket
Adjustment
Screws

(3 places
each side)

Adjustable
Side Brackets
(1 each side)

2
T Do te Do Do Tle (o e e Tl Do D s Moo Be Do C1e T

Install an M6 hex nut onto each of the three wireway studs to
secure the wireway to the rear of the rack. Install the first stud in
the fourth hole location from the bottom. Do not tighten the nuts.
Figure 4 shows the nuts installed.

Loosen the three adjustment screws on each side of the wireway
housing and adjust the side brackets for the depth of the rack. Do
not retighten the screws.

Install six M6 x 12 pan-head screws and M6 split lock washers to
secure the two wireway side brackets to the front of the rack.
Install the first screws in the fifth hole location from the bottom.
Torque the screws to 5.1 + 0.8 Nm (45 + 7 Ib in).

Tighten the three M6 hex nuts installed in Step 4. Torque the nuts
t05.1+0.8 Nm (45 + 7 Ibin).

Retighten the six side bracket adjustment screws loosened in
Step 5. Torque to 3.4 Nm (30 Ib in).

<

i

Wireway
Housing

0 =5

P T T

M6 Hex Nuts on
Wireway Studs
(3 places)

? O e e D e s e

M6 X 12 Pan-Head
Screws and M6 Split
Lock Washers

(3 places each side)

"

e e DovTeoes Doflo e Moo e Moo e oo eeelee ool o[

q

g
=)
=}
=}
=}
a
1
a
[}
a
=]
]
=
a
a
5}
a
u}
a
a
s}
=
a
a
=
:
a
a
ca
a
a
=
(c
=}
i
:
1
cl
=]
=}
®
o]
=
s
=¥

UMD e N DR N N D N W BT N N DD D DO Do ©

Front of Rack

Figure 3. Wireway Installation

8 EATON Powerware® BladeUPS® Bar Installation Guide ¢ 164201723 Rev P01



10.

11.

attachment sites on the wireway floor and through the ferrite

INSTALLATION

Place the ferrite assembly on the floor of the wireway and secure
with the supplied tie wrap. Loop the tie wrap through both

assembly. See Figure 4.

Note the orientation of the base bracket installed on the bar for later
re-installation (see Figure 5). Remove and retain the base bracket
and hardware.

Place the bar in the rack as shown in Figure 4.

&

o £ S o L > B > T = T = £ = N = ) = £ = L > B = T = B = 2
hgP /A mijmm i m e e

M6 Hex Nuts s N
on Wireway

Studs \\'\
(3 places)

Ferrite Assembly
(secured to
wireway floor with
tie wrap)

INOTE The bar can rest on the floor of the rack until secured in place. After complete
installation, the bar will be secured to the rack and wireway as shown in Figure 4.

B&'

&

s

1

B

@

Ao tras O e

Y =FF - By =B =5y = By = B = B = F¥ = By =y = ¥ = F¥ = F¥ = F¥ = ¥ = E¥ }

L]

e e Tiete Cie D s e Do sl s e e s e oo is
i=iuijeinisiuininjuisinjeisinjuintsinisiniu)winku]e)u)n)

4]

9

Diefeieiss

Rear of Rack

Figure 4. Ferrite and Bar Placement

o\

L]

“la
W\

&)

2

~7

Wireway Floor Tab
(above bar base sheetmetal)

EATON Powerware® BladeUPS® Bar Installation Guide ¢ 164201723 Rev P01

Bar



INSTALLATION

NOTE Verify that the bar is secure as shown in Figure 4. The sheetmetal at the base of the
bar should be below the tab on the wireway floor.

12. Secure the bar to the wireway with three M6 x 12 hex bolts. Install
the bolts from the front of the rack. See Figure 5. Torque the bolts
t05.1+0.8Nm (457 Ibin).

13. Reinstall the base bracket removed in Step 10. Install the bolts from
the front of the rack. See Figure 5. Torque the bolts to 5.1 + 0.8 Nm
(45+7 b in).

NOTE Do not change the original orientation of the base bracket. Verify that the threaded
holes mount to the rack, not to the bar.

g 5 ® = Bl
. gl o =AY
ol|| © =
=il © (llo
= g E | e
= R = = "
[mi =l o E ifio
=il g = - = o il
=] il =
== e " ] Mo
= O A
m] @ O Ei
&)l | e 0 I
ja] . ] o
Base Bracket =T = (fio
= Oflm ] [
gl @l % Il
Pl e
= = 10| Rear of Rack
M6 X 12 Hex Bolts S = Mo
(3 places) Jo -
]
E
o
e
]
8
su}
1
®
(]
[}
=
®
=]
g
| ]
=

Front of Rack

=

Figure 5. Bar Base Installation

10 EATON Powerware® BladeUPS® Bar Installation Guide ¢ 164201723 Rev P01



INSTALLATION

14. Secure the base bracket to the rack with three M6 x 12 hex bolts.
Install the bolts from the rear of the rack.

Use a large screwdriver or crowbar to lift the bar in place to align
the holes in the base bracket with the holes in the rack.

Install the lowest bolt in position 2, then use positions 9 and 15.
Verify that the base bracket stud aligns completely with the rack
hole below the top bolt (position 14). See Figure 6. Torque the bolts
t05.1+0.8 Nm (45 + 7 Ibin).

15. Install two M6 x 12 hex bolts in each of the bar’s three mounting
brackets, securing the length of the bar to the rack. See Figure 6.
Torque the bolts t0 5.1 + 0.8 Nm (45 + 7 Ib in).

NOTE [oosening the mounting brackets slightly may allow easier alignment to the vertical
rail of the rack. Retighten the mounting brackets when alignment is complete.

. PO D oo oo D on geo o 00 600 b e 0 b0 O 06 &

#— Base Bracket Stud
- (below top bolt)

M6 X 12 Hex Bolts
through Rack to
Base Bracket

(3 places)

i p 5 i S H

i e gl ¢ [ gl | i

i ﬁ 8 g g & !

i Y iy sl § I o |

! Ef — all ¥ [ y i

i i LI b a e[S ofi | g

! H 1RE g |

i S ] o g b dhi— MB X 12 Hex Bolts

f S i 7 L i! (2 places) per

! ol @ EI k. EJ i p H p

i : < - i 3 A Mounting Bracket
L)

i c E g :H (3 places)

d Ci L g 0 i NOTE One mounting

i di & ] & 0 it|  bracket shown.

i 3 — : S| 8

i i : N

i : ; i i

f d g 7 i

d 0 ; ;

I o &

! & o

! 5 o

! o

! g o

I 7

i

i

Figure 6. Bar Bracket Installation

EATON Powerware® BladeUPS® Bar Installation Guide ¢ 164201723 Rev P01 11



INSTALLATION

16. Install two M4 x 8 pan-head screws into the tab on the wireway
floor, securing the base of the bar to the wireway. See Figure 7.
Torque the screws to 1.7 + 0.2 Nm (15 £ 2 Ib in).

u uy a7 5 L
olf ¥l d d S
5| i a3 1ld el Il
¥ | ERREY -1 1
| ol 4 |(4 &l 2 -
R ol 4 |19 s=fil-INIE H
of| -? m a g = o
n Hel e
|3 CIERENS Wk
n a9 fIG
| AR R 55
| i 24 |3 i
| i A
k| Ua e
| blo 2 018
off ks d
ool Yo a4
il L RN
: RN

a r.

N

‘Hi

H

X ||

UG — M4 X 8 Pan-Head Screws
(2 places)

Rear of Rack

Wireway Floor Tab
(above bar base sheetmetal)

Figure 7. Wireway Tab Attachment

12 EATON Powerware® BladeUPS® Bar Installation Guide ¢ 164201723 Rev P01



e Ds T s e D+ el e 0 e e Tiele T o el e T o e le e L« T

INSTALLATION

17. Using two M6 x 12 hex bolts, secure the left side of the wireway
terminal block housing to the rack. See Figure 8. Torque the bolts to
51+0.8Nm (45 +7Ibin).

18. Using nine M4 x 8 pan-head screws, secure the wireway terminal
block housing to the wireway and to the bar. See Figure 8. Torque
the screws to 1.7 + 0.2 Nm (15 + 2 Ib in).

AT O e O e s e

\/
(& 1]
%) L

¥ e
‘ /» FuctGohoeuoooouoeoe

- el juleinjale)ajafuinjsiain]a] eisfajsinja]u|afujuia]anis]aininiu]u nju]nin]

—— Wireway
Terminal Block
Housing

M6 X 12 Hex Bolts M4 x 8 Pan-Head Screws
(2 places) (9 places)

Figure 8. Wireway Terminal Block Housing Installation

EATON Powerware® BladeUPS® Bar Installation Guide ¢ 164201723 Rev P01 13



INSTALLATION

19. Using five M4 x 8 pan-head screws, install the wireway access
cover. See Figure 9. Torque the screws to 1.7 + 0.2 Nm
(15+2 Ibin).

M4 % 8 Pan-Head Screws
(5 places)

Wireway Access Cover

Figure 9. Wireway Access Cover Installation

20. Verify the six information labels are attached to the wireway as
shown in Figure 10.

Figure 10. Wireway Labels

14 EATON Powerware® BladeUPS® Bar Installation Guide ¢ 164201723 Rev P01



SO DO 0 EOED O E SO ES 0 ER ST 0 ED O ES 0 S
S bEsbEseTibricrbEstEsbEiori6EaBERE BB

o

]
ol
/ #g.wﬁ‘

o e o L v o T o o i o g i o v o o i i e L s

INSTALLATION

21. Using four M5 x 16 hex bolts and four M5 cage nuts, secure the
front cover mounting panel to the front of the rack. Verify that the
bent edge of the panel is at the top. See Figure 11.

Install the lower bolts and cage nuts into the second holes from the
bottom of the rack frame. Torque the bolts to 5.1 + 0.8 Nm
(45+7 b in).

Ul | ¢ |2
of [ u
il A
] -
” @Yo
| V[0
. |
i
I
o
Bent Edge of Panel :J\
r M5 x 16 Hex Bolts
o and M5 Cage Nuts
B (4 places)
@ o = o
a §
. S Front Cover
- e Mounting Panel
. =3 L o o ®
a &y
Front of Rack

Figure 11. Front Cover Mounting Panel Installation

EATON Powerware® BladeUPS® Bar Installation Guide ¢ 164201723 Rev P01 15



INSTALLATION

22. Snap the two front covers into place, as shown in Figure 12.

Front Covers
(2 pieces)

pE e tu e n n tw n t=

1 0T B 38 0052 ¢
L = .q

Figure 12. Front Cover Installation

EATON Powerware® BladeUPS® Bar Installation Guide ¢ 164201723 Rev P01

16



Chapter 3

Table 1. BladeUPS Bar 60

Specifications

This section provides the following specifications:

Dimensions (WxDxH)

14.0x11.3x 183.8 cm (5.5" X 4.4" X 72.4")

Depth of Wireway

90.1 ¢cm (35.5”), excluding front covers

Weight

Bar: 19 kg (42 Ib)
Wireway enclosure: 20 kg (45 Ib)
Total Weight: 39 kg (87 Ib)

UPS Connections

Up to 6, using Anderson input/output connectors

Rack Placement

Bottom wireway fits into the bottom 6U of standard rack space

EATON Powerware® BladeUPS® Bar Installation Guide ¢ 164201723 Rev P01

17



SPECIFICATIONS

18 EATON Powerware® BladeUPS® Bar Installation Guide ¢ 164201723 Rev P01



Chapter 4

Service and Support

If you have any questions or problems with the BladeUPS Bar, call your
Local Distributor or the Help Desk at one of the following telephone
numbers and ask for a UPS technical representative.

United States: 1-800-843-9433 or 1-919-870-3028
Canada: 1-800-461-9166 ext 260
All other countries: ~ Call your local service representative

Please have the following information ready when you call the Help
Desk:

¢ Model number

e Serial number

¢ Version number (if available)

e Date of failure or problem

e Symptoms of failure or problem

e Customer return address and contact information

If repair is required, you will be given a Returned Material Authorization
(RMA) Number. This number must appear on the outside of the package
and on the Bill Of Lading (if applicable). Use the original packaging or
request packaging from the Help Desk or distributor. Units damaged in
shipment as a result of improper packaging are not covered under

warranty. A replacement or repair unit will be shipped, freight prepaid for
all warrantied units.

NOTE for critical applications, immediate replacement may be available. Call the Help
Desk for the dealer or distributor nearest you.

EATON Powerware® BladeUPS® Bar Installation Guide ¢ 164201723 Rev P01 19



SERVICE AND SUPPORT

20 EATON Powerware® BladeUPS® Bar Installation Guide ¢ 164201723 Rev P01












164201723 PO1




<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages false
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.1000
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams true
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts false
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.40
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.40
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile (None)
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /Description <<
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /DAN <>
    /DEU <>
    /ESP <>
    /FRA <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /PTB <>
    /SUO <>
    /SVE <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [600 600]
  /PageSize [612.000 792.000]
>> setpagedevice


